
 

 

CAS No:  1333-82-0
  7775-11-3
 10588-01-9
  7789-09-5
  7778-50-9

 
 

      
             European U

nion  R
isk A

ssessm
ent R

eport 
                              chrom

ium
 trioxi

rom
ate, am

m
onium

 
de, sodium

 chrom
ate, sodium

 dich
dichrom

ate,potassium
dichrom

ate

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

   
 

 
 3rd Priority List 
 
 Volume: 53 

 
          European C

hem
icals B

ureau     
1333-82-0, 7775-11-3, 10588-0
7789-09-5, 778-50-9 

215-607-8, 231-889-5, 234-190-3, 
232-143-1, 231-906-6 

1-9, 
C

A
EC

: S:

 
 
 
 
 
 

Institute for Health and 
Consumer Protection 

 

 
 European  
 Chemicals  
 Bureau 
 
 
 
 Existing Substances 

am  
[...]
adsorption partition coefficients for suspended solids, which are greater than those found for 
sediment and soil. 

Chromium (VI) exists mainly as highly soluble oxoanions in the environment (see Section 
3.1.1.3) and is expected to be mobile in soils and sediments. The adsorption of chromium (VI) is 
pH dependent. Under alkaline conditions, chromium (VI) is not readily sorbed and remains 
highly mobile. In acidic oxidised sediments with a high content of iron and manganese oxides or 
clay minerals, chromium (VI) should be adsorbed more strongly onto the sediment as the higher 
net positive charge present in acidic sediment should provide more or stronger sites for 
adsorption of the chromium (VI) anions. The adsorption is thought to occur with the mineral 
fraction, especially those with exposed hydroxyl groups on their surface such as iron and 
aluminium oxides and montmorillonite. Decreasing pH results in increasing protonation of the 
mineral surface and hence increasing adsorption of the chromium (VI)-containing anions (Rai et 
al., 1989). However, other anions present in natural systems such as SO4

2- can also compete with 
the adsorption of chromium (VI), resulting in lower adsorption of chromium (VI) than might be 
expected (Palmer and Wittbrodt, 1991). In the environment, iron oxides are the primary site of 
adsorption for chromium (VI) in acidic to neutral soils, with some contribution also from 
minerals with aluminium-OH groups (Rai et al., 1989).  

Table 3.7    Summary of measured partition coefficients (Kp) for chromium 

Phase Kp (l/kg) Comments Reference 
 Total  Cr Cr(VI) Cr(III)    

Suspended sediment partition coefficients 

Kpsusp  250-50,000 25,000-
800,000 

Freshwater and saltwater 
Netherlands estimate  

Braunschweiler et al. (1996) 

 126,000-786,000 
median 290,000 

  Freshwater, based on routine water quality data 
from The Netherlands 

Van Der Kooij et al. (1991) 

 30,100-1,059,600; 
mean 322,400 

  Freshwater River suspended sediments, United 
States - based on monitoring data 

Young et al. (1987) 

 324,000   Saltwater (0.1-0.5‰), based on routine water 
quality data from The Netherlands 

Van Der Kooij et al. (1991) 

 306,000-320,000   Saltwater (1-5‰), based on routine water quality 
data from The Netherlands 

 

 228,000   Saltwater (>10‰), based on routine water quality 
data from The Netherlands 

 

 140,000-570,000   Freshwater (Rhine-Meuse delta)  Golimowski et al. (1990) 
 29,200-200,000   Saltwater (Tyrrhenian Sea), silty-clay sediment, 

organic carbon content 1.6%, salinity 3.8‰, pH 
8.2-8.3.  

Ciceri et al. (1992) 

Sediment-water partition coefficients 

Kpsed  940a 34,000 Saltwater, organic matter content ~2%, pH 7.8-
8.0 

Wang et al. (1997)  

Table 3.7 continued overleaf 



CHAPTER 3. ENVIRONMENT 
 

 55

Table 3.7 continued  Summary of measured partition coefficients (Kp) for chromium 
  2,300a  Saltwater, organic matter content ~10%, pH 

7.8-8.0 
 

   25,600-
32,800 

Freshwater, pH 8.3, organic carbon content 
2.65% 

Young et al. (1987) 

 60-44,800; 
mean 7,100 

  Freshwater River sediments, United States - 
based on monitoring data 

 

   11,000 Freshwater, pH=4.5 Young et al. (1992) 
   120,000 Freshwater, pH >6  

Soil-water partition coefficients 

Kpsoil 524-24,217   Dutch field soils, pH~3.8-7.9; 2-21.8% organic 
matter  

Janssen et al. (1997) 

  13-40 298-788 Loam; pH <6; 1.92% organic carbon  Hassan and Garrison  
  <1-6.1 2,823-15,382 Loam; pH >6; 1.92% organic carbon  (1996) 
  45.4-52.3  Loess; pH<6; 0.11% organic carbon   
  1.5-12.1 19,716-

55,918 
Loess; pH>6; 0.11% organic carbon   

  17-44.6 330-27,151 Clay; pH<7; 3.75% organic carbon   
  1.4-2.0  Clay; pH>7; 3.75% organic carbon   
  0.35-17.4b 12-27 Sand, pH 4-8 Pérez et al. (1988) 
   21-197 Sandy soil, pH 4-8, 0.77% organic matter   
  6.6-18.4b 116-608 Sandy loam, pH 4-8, 1.62% organic matter   

Note: a) reduction to chromium  
III) occurred in these sediments  
b) variation with pH not determined 

Overall, chromium (VI) anions can be considered to be mobile in sediments in the environment, 
except possibly under highly acidic conditions. 

Chromium (III) appears to be much more strongly adsorbed to soils and sediments than 
chromium (VI). The adsorption of chromium (III) onto soil follows the pattern typical of cationic 
metals and increases with increasing pH (lowering pH results in increased protonation of the 
adsorbent leading to fewer adsorption sites for the cationic metal) and the organic matter content 
of the soil and decreases when other competing (metal) cations are present. Certain dissolved 
organic ligands may also reduce the adsorption of chromium (III) to the solid phase by forming 
complexes which enhance the solubility of chromium (III) in the aqueous phase (Richard and 
Bourg 1991). 

Based on the available measured values for the adsorption coefficients the values indicated 
below will be used in the risk assessment. These values are not taken directly from specific tests, 
but have been chosen by the Rapporteur to be representative for acidic-neutral and neutral-
alkaline environments. The values do not correspond to any specific individual test results, nor 
are they derived statistically from the available data (since these are insufficient to allow 
meaningful values to be derived). Instead they were selected by inspection of the data to reflect 
the available information under the two sets of conditions and to reflect the differences between 
these. Acid-neutral environments are considered to be those at pH 5 and below; neutral-alkaline 
environments are taken to be those at pH 6 and above. For chromium (VI), the choice of a 
reliable value, particularly for suspended sediment and sediment, is difficult as reduction to 
chromium (III) (resulting in enhanced adsorption) cannot be ruled out in most of the available 



EU RISK ASSESSMENT – CHROMATES  FINAL REPORT, 2005 
 

 56

data. The values chosen for Kpsusp and Kpsed are therefore the best estimate that can be made 
assuming that the adsorption of chromium (VI) is substantially less than that seen for chromium 
(III) and that the adsorption is higher under acidic conditions than alkaline conditions. There are 
much better data available for the values of Kpsoil for chromium (VI), allowing more reliable 
values to be chosen. 

Chromium (VI) Acid conditions   Alkaline conditions 
   Kpsusp = 2,000 l/kg   Kpsusp = 200 l/kg 
   Kpsed = 1,000 l/kg   Kpsed = 100 l/kg 
   Kpsoil = 50 l/kg   Kpsoil = 2 l/kg 

Chromium (III) Acid conditions   Alkaline conditions 
   Kpsusp = 30,000 l/kg   Kpsusp = 300,000 l/kg 
   Kpsed = 11,000 l/kg   Kpsed = 120,000 l/kg 
   Kpsoil = 800 l/kg   Kpsoil = 15,000 l/kg 

The equivalent values for the dimensionless form of the partition coefficient using the methods 
given in the Technical Guidance document are: 

Chromium (VI) Acid conditions   Alkaline conditions 
   Ksusp-water = 500 m3/m3   Ksusp-water = 50 m3/m3 
   Ksed-water = 500 m3/m3   Ksed-water = 50 m3/m3 

   Ksoil-water = 75 m3/m3   Ksoil-water = 3.2 m3/m3 

Chromium (III) Acid conditions   Alkaline conditions 
   Ksusp-water = 7,500 m3/m3  Ksusp-water = 75,000 m3/m3 
   Ksed-water = 5,500 m3/m3  Ksed-water = 60,000 m3/m3 
   Ksoil-water = 1,200 m3/m3  Ksoil-water = 22,500 m3/m3 

3.1.1.2.3 Behaviour during wastewater treatment processes 

Chemical and physical treatment 

Wastes containing large amounts of chromium (VI) are usually treated before discharge to sewer 
and/or a biological wastewater treatment plant. The most common methods for lowering the 
concentration in wastewater involve reduction of chromium (VI) to chromium (III) using ferrous 
sulphate, sodium bisulphite, sodium metabisulphite or sulphur dioxide at low pH, followed by 
raising the pH to around 9.5, to precipitate the insoluble chromic hydroxide formed. The 
precipitate is collected and disposed of; in the UK this would be by a registered contractor and 
disposal would usually be to landfill site. This method is common to a range of metal-containing 
effluents. Other methods that can be used, or have been suggested for use, are based on ion-
exchange (Towhill, 1978), or carbon adsorption (Singh and Tiwari, 1997). 

Chuan and Liu (1996) studied the leaching behaviour of chromium from leather tannery sludge. 
The sludge sample used was taken from the coagulation-precipitation primary treatment unit and 
was air-dried and ground (<20 mesh) before use in the experiment. The pH of the sludge was 
7.26 and had a total organic carbon content of 0.91% and a cation exchange capacity of 
2.98 meq/100 g. The total chromium content of the sludge was 17,200 mg/kg dry weight. Batch 
experiments were used to study the leaching of chromium from the sludge with typically 10 g of 
sludge being shaken with 70 cm3 of water for 48 hours. The leaching of total chromium from the 
sludge was found to be pH dependent, reaching a minimum value at around pH 5.5-7.5, a pattern 



CHAPTER 3. ENVIRONMENT 
 

 57

that would be expected if the main chromium species present was chromium (III) hydroxide (the 
solubility of which follows a similar pH dependence). No dissolved chromium (VI) species were 
detected in the leachate. The total dissolved chromium concentrations were also found to 
decrease as the redox potential of the system became more oxidising (aeration) and no notable 
oxidation of chromium (III) to chromium (VI) was noted to be occurring in the system. Overall, 
low mobility of chromium (III) was found from the sludge, and little or no chromium (VI) was 
found in the sludge. 

Biological wastewater treatment plants 

Several surveys of removal of total chromium during wastewater treatment plants have been 
undertaken. The results are summarised in Table 3.8. 

Brown et al. (1973) studied the behaviour of chromium in 6 municipal wastewater treatment 
plants in the United States. The plants used a variety of treatment methods and the results are 
shown in Table 3.8. Overall, the average removal of total chromium from water was around 
58% in plants with secondary treatment and around 27% in plants using primary treatment only. 
Within the plants, it was found that the removal efficiency from the influent increased with 
efficiency of suspended solids removal in the plant. 

Higher removals (84-97%) were found in secondary and tertiary treatment plants in a more 
recent study (Shafer et al., 1998). Most of the removal occurred in the primary clarifier by 
adsorption onto particulate matter. 
Table 3.8    Removal of total chromium during wastewater treatment 

Type of treatment plant % chromium removal Reference 

Primary treatment with no digestion procedure - direct vacuum filtration and 
sludge incineration (inflow 54 million gallons/day) 

36% Brown et al. (1973) 

Primary treatment – primary sludge digested, centrifuged and incinerated 
(inflow 24 million gallons/day; 70-85% industrial) 

26% Brown et al. (1973) 

Primary treatment – series sludge digestion with lagoon disposal of sludge 
(inflow 15 million gallons/day) 

17% Brown et al. (1973) 

Primary treatment – sludge digested, centrifuged and incinerated (inflow 4 
million gallons/day) 

29% Brown et al. (1973) 

Activated sludge secondary treatment - sludge digested, vacuum filtered 
and landfilled (inflow 5 million gallons/day) 

78% Brown et al. (1973) 

Trickling filter secondary treatment - sludge digested, vacuum filtered with 
lagoon disposal (inflow 8 million gallons/day) 

38% Brown et al. (1973) 

23 Activated sludge municipal treatment plants - value based on mean 
influent and effluent concentrations 

75% Sung et al. (1986) 

Pilot-scale activate sludge treatment plant - chromium (VI) added 
continuously to influent 

44% Barth et al. (1965) 

Activated sludge secondary treatment - sludge digested and disposed of to 
lagoon (inflow 495 million litres/day) 

81-97% Nielsen and Hrudey 
(1983) 

Tertiary treatment – rotating biological contactors - final sand filtration (inflow 
0.5 million gallons/day) 

97% Shafer et al. (1998) 

Secondary treatment - activated sludge (inflow 40-60 million gallons/day) 84% Shafer et al. (-1998) 

Sung et al. (1986) carried out a survey of the removal efficiency for chromium in 23 full-scale 
municipal sewage treatment plants (mainly using activated sludge) in the United States. Samples 



EU RISK ASSESSMENT – CHROMATES  FINAL REPORT, 2005 
 

 58

of raw sewage, primary effluent, secondary effluent and the final discharge was collected from 
the plants and analysed for concentrations of total chromium. Based on the mean concentration 
in the raw sewage (0.51 mg/l) and the discharge (0.12 mg/l), it can be estimated that around 75% 
of the total chromium was removed in the process on average. The removal efficiency for 
chromium at individual plants was found to vary markedly. Of the 23 plants surveyed, 9 showed 
>90% removal, 5 showed 75-89% removal, 5 showed 50-74% removal, 2 showed 25-50% 
removal and 2 showed <25% removal. 

Another study of removal of total chromium during wastewater treatment has been reported by 
Chen et al. (1974). The plant used a combination of primary treatment (settling tanks), secondary 
treatment (aeration tanks and settling tanks) and tertiary treatment (sludge digestion). The plant 
discharged around 1,286,900 m3/day of effluents consisting of around 880,500 m3/day of 
primary effluents, 378,500 m3/day of secondary effluents and 18,900 m3/day of digested sludge. 
Most of the chromium present in primary effluent was associated with the particulate phase but, 
because the suspended particle concentration in secondary effluent was low in this particular 
plant, the secondary effluent was found to contain a higher fraction of the dissolved metal. In the 
sludge, more than 90% of the chromium was associated with the particulate phase. The results 
are shown in Table 3.9. 

Table 3.9    Behaviour of chromium during wastewater treatment (Chen et al., 1974) 

Phase Total chromium concentration Chromium concentration in dissolved phase 

Primary effluent 300-315 µg/l 100-147 µg/l 

Secondary effluent 50-60 µg/l 30-47µg/l 

% removal 80-84% 53-80% 

Sludge 1,700-2,500 mg/kg dry wt.  

Nielsen and Hrudey (1983) determined the ratio of soluble/total chromium in wastewater during 
treatment at an activated sludge plant. Dissolved chromium in the study was defined as that 
which could pass through a 45µm filter. The overall removal of chromium seen at the plant was 
81-97%. The ratio of soluble/total chromium in the effluent streams was found to increase during 
treatment (median ratio was 0.09 in raw sewage; 0.18 in primary effluent; 0.55 in final effluent) 
indicating that removal of chromium was preferentially by the particulate phase. 

From the available data on chromium behaviour in wastewater treatment plants, it is clear that a 
high percentage (typically >80% in plants with secondary treatment) is removed from the water 
phase by adsorption onto the particulates and sludge. In Section 3.1.1.2.2 it was seen that under 
most conditions chromium (III) adsorbs more strongly onto particulate matter than chromium 
(VI), and so a removal figure of 80% by adsorption onto sewage sludge could be considered as a 
reasonable worst-case figure for removal of chromium (III) during wastewater treatment. Most 
of the chromium (III) in the effluent from wastewater treatment plants appears to be associated 
with the particulate phase. 

For chromium (VI), some reduction to chromium (III) would be expected to occur during 
biological wastewater treatment, however this may be limited in plants using aerobic activated 
sludge secondary treatment. Therefore removal of chromium (VI) from the water phase during 
wastewater treatment would be due to both adsorption and reduction. Since chromium (VI) is 
more soluble and generally shows lower adsorption to particulate matter than chromium (III), 
then it is appropriate to choose a lower removal rate for chromium (VI) during wastewater 



CHAPTER 3. ENVIRONMENT 